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Sample Description 11
R E{k%E Hard coating layer
Construction Ff PET
R#&RE PE
IHH BIE T SEME B |,
Property Test Method/Condition Units Gl Result
W RERR Thickness .
of hard coating effect ) % THC
BUHEEEE piot= e S um 1646
Thickness of hard coating layer ETA B
Sy : BRI (EE )
MR Adhesion IME1 0SS B 5B
BE SNEEE (FIRENE) R H~2H
Hardness(5N) EEL
KRR . . o fern: I
Hot Water Resistance 80°C 30mins C/min No significant damage
EHE . 1ISO13468-1/14782 - 9141
Transmittance
FERFE FEIRES ol 0
Optical Property Glossmeter 60 /o 16016
BE 1ISO13468-1/14782 - 1
Haze
ZBRZ B s I
Ethyl acetate 24Hrs/ HAIEEEL - No significant damage
Rz SH s i I
Toluene 24Hrs/ HHIELHE No significant damage
PEd 24Hrs/ HAIEEEL - No significant damage
Acetone )
L 24Hrs/ H HILL#: No significant d
MEK pil[Betiy - o significant damage
7 Bz R B BERL g S < I
e s 24Hrs/ H HIELEZ - No significant damage
FUARIAR PGMEA ’ g 9
Solvent Resistance 7 — = R . L I
PM(PGME) 24Hrs/ HHIELHZ - No significant damage
%Aﬁﬁ% 24Hrs/ HAIEEEL - No significant damage
LB 24Hrs/ HHIELHEZ - No significant damage
EtOH i
A 1=
i 24Hrs/ HAIEEEL - No significant damage
nBAc
RO 24Hrs/ HHIELHZ - No significant damage
Cyclohexanone i
s 24Hrs/ HAIEEEL - No significant damage
T B e A =l 40% NaOH
Alkali/Acid Resistance iy . C
EISEQHQ 24Hrs/ HHIELHE - No significant damage




